
1 
 

Garrett County Water and Sewerage Master Plan 2014 

Revision 

Adopted December 9, 2014 

Draft Amendment 2023 
 

 

 

 

  



 

Revision Table 
Amendment County Adoption Resolution MDE Approval Revision Notes Pages 
 December 9, 2014  2014-15        March 9, 2015  Original Plan  
 June 6, 2016  2016-7  See Exhibit 1, Text & map 

4-4 
Exhibit 1 

1 November 22, 2016  2016-2 March27, 2017 Map updates:  
Deep Creek Sewer Service 
Area,  
Thayerville Water Service 
Area,  
Deer Park Water Service,  
Mt Lake Park/LochLynn 
Water Service Area 

 

2 February, 21 2017 2017-1 May, 26 2017 Exhibit 1: EMR Revisions 
February 2016: Planned & 
recommended 
Improvements Text. Table 
3-4 
Table 3-6 
[...]
The Plant does not discharge into the Chesapeake Bay drainage basin; therefore the State has not required 
Enhanced Nutrient Removal (ENR) treatment to be installed.   A Total Maximum Daily Load (TMDL) 
approved by the Environmental Protection Agency (EPA) on January 29, 2001, allocated nitrogenous and 
carbonaceous BOD waste loads to the Plant.  A TMDL approved by EPA on February 7, 2007, allocated a 
sediment load of 89.7 Tons/year, and on December 3, 2009 an EPA approved TMDL allocated an E. coli fecal 
bacterial load of 1,567 Billion MPN/year to the facility.  Due to the facility having the reasonable potential to 
exceed the receiving stream’s copper water quality criteria, copper limitations contained in the current State 
issued Discharge Permit will become effective October 1, 2014. 

The Little Youghiogheny River has low flow typically in the summer months between June 1  and October 31.  
The effect of the protection criteria is to limit the volume of treated wastewater the County can discharge from 
the WWTP especially in the summer when low oxygen levels or oxygen depletion caused by the discharge has 
the greatest adverse impact on the aquatic life.   

A stream gage with a weir and Parshall flume is used to measure stream flow.  During the low flow period, the 
WWTP is operated in the hydrographic release mode using the hydrographic controlled release equipment.  
Stream flow measurements from the gage are used to determine the allowable wastewater release and BOD5  
(dissolved oxygen) and TKN (nitrogen) loading rates that may be released.  However, because of inadequate 
storage capacity there have been violations of the State’s water quality protection criteria (see below under 
Problem Areas). 

Mountain Lake Park - collection system  

The Mountain Lake Park collection system is the largest of the five collection systems conveying sewerage to 
the Trout Run WWTP.  The system handles approximately 870 accounts.  The Town owns and operates the 
system.   

A five-phase project has been underway since 2003 to upgrade and rehabilitate the Mountain Lake Park 
collection system including installation of approximately 38,700 linear feet of PVC sanitary sewers, 219 



 Amendment 3 -18 

manholes, and other incidental work.  Phases 3 and 3A were completed in 2009/2010 and the next phase (Phase 
4) has been designed but needs funding (see below under Problem Areas).  

Loch Lynn Heights - collection system 

The Loch Lynn Heights - collection system serves approximately 230 accounts   Rehabilitation of the Loch 
Lynn Heights collection system began in 2005 and was completed in 2012.  The system includes approximately 
34,700 linear feet of gravity pipe, 126 manholes, 22 mainline clean outs and 146 customer clean outs.   

The Town owns and operates its system. The Town notes it now has excellent mapping of its system including 
locations of manholes and cleanouts on drawings and in GIS. 

Deer Park collection system  

The County created the Deer Park Sanitary District in 1993.  Prior to this the Town had no sewerage collection 
or treatment facilities. The option to connect to the Trout Run WWTP was deemed preferable to building a 
separate treatment facility, and interconnection was completed in 1997.  

The collection system consists of septic tanks and small diameter gravity sewers at the house connections. Two 
pump stations collect the sewage and pump it into a force main conveying the flow along MD 135 to a manhole 
in the Shady Acres area.  The system has approximately 10 miles of sewer line.   

Approximately 210 accounts are on the system. 

Shady Acres - collection system  

Shady Acres refers to the area adjacent to the east of Mountain Lake Park north and south of MD 135 including 
the Southern Garrett County Industrial Park and the Southern Garrett Business and Technology Park.  In 1989, 
in association with improvements at the Trout Run WWTP,  the County installed approximately 10,500 linear 
feet of collection and interceptor sewers in the Shady Acres Sanitary District and constructed an approximately 
2,500 foot long sewer interceptor to connect to the Mountain Lake Park interceptor system.  Approximately 60 
accounts are on the system.  

Weber Road - collection system  

The Weber Road collection system collects sewerage from a Maryland State Highway Administration 
maintenance facility on Weber Road South as well as Yough Glades elementary school, and a few private 
businesses and dwellings and conveys it to the Mountain Lake Park collection system.  The system has 
approximately 15 accounts.   

Service Areas 

Figure 4-8, 4-9, and 4-10 show the existing Trout Run sewerage service area. 

No service area expansions are planned within 10 years.  Future service areas (FPS, beyond 10 years) are 
proposed for several areas: 

Approximately 830-acre area mostly north of MD 135 between Mountain Lake Park and Deer Park.  

Three areas northeast, southeast and southwest of Deer Park. 

Two areas south and east of Loch Lynn Heights.  

Small infill area southwest of Mountain Lake Park (SHA Drive). 



 Amendment 3 -19 

These areas are consistent with the Garrett County Comprehensive Plan which included a careful study of the 
growth areas for the four towns in the Little Youghiogheny watershed. The projected change in ERUs through 
2033 is approximately 280 and this increase would not exceed the WWTP capacity.  

Problem Areas and Future Needs 

Trout Run WWTP 

As noted above, discharge from Trout Run WWTP is subject to temperature and dissolved oxygen water quality 
criteria because the Little Youghiogheny River is a designated as Use III-P waters37. When the County cannot 
discharge it must store the effluent and the storage capacity has sometimes been inadequate to hold the 
accumulated sewage flows without discharging.  Inflow and infiltration from the collection systems increases 
the flow volume to the plant and exacerbates the storage problem.   

The County intends to develop a Preliminary Engineering Report to evaluate the current wastewater treatment 
plant process and performance and to provide economical and reasonable alternatives for improvements in order 
to meet the conditions and requirements of the WWTP discharge permit.   The Preliminary Engineering Report 
will be prepared in accordance with U.S. Department of Agriculture, Rural Utilities Service, Bulletin 1780-3, 
Preliminary Engineering Report – Wastewater Facilities.  

As described above under Existing System and in Section2.2, the Trout Run WWTP eventually discharges to 
the Ohio-Mississippi River basin (via the Little Youghiogheny and Youghiogheny Rivers) and does not 
discharge into the Chesapeake Bay drainage basin. As a result, the State has not required installation of ENR 
treatment. That status notwithstanding, Biological Nutrient Removal (BNR) and eventual ENR would likely 
facilitate efforts to meet the water quality criteria described in this section, as well as County efforts to meet 
NPDES permit requirements, particularly in future years. As a result, the County intends to eventually pursue 
BNR and ENR upgrades at the Plant. No target date for completion of those upgrades has been determined. 

In addition, the County has begun consultation with the Town of Oakland regarding the possibility of future 
regionalization of wastewater treatment facilities. Regionalization - Routing all wastewater flows from the 
Town and the Trout Run system to a single WWTP and discharge point—could offer operational and 
environmental benefits, and could further help both jurisdictions meet NPDES permit requirements. The County 
will continue to evaluate (cooperatively with Oakland) the costs, benefits, and requirements associated with 
regionalization. No target date for regionalization has been determined. 

The County had a study completed in 2016 to develop plant upgrade alternatives that would achieve ENR 
requirements. The study recommended alternative for the combined Trout Run/Oakland WWTP ENR Upgrade 
is to construct an SBR system followed by denitrification filters for the process alternative and conveyance for 
transferring flow from Trout Run to the combined facility.  Although conveyance is not the least expensive 
option, yet it provides a social economic benefit of serving the Rosedale and Shaffer Hill Road, west of MD-39, 
that are experiencing septic system failures. 

The County contracted services for 90% designs of a WWTP. The following summarizes the Oakland-
TroutRun Project: 

 Construct a 1.8 mgd (ADF) / 6.75 mgd (Peak) Wastewater Treatment Plant 
o 2,000 gpm influent pump station 
o Modifications to one of the lagoons to act as flow equalization 
o Screen and Grit Removal 
o Sequencing Batch Reactor Biological Treatment 
o Denitrification Filters 

 
37 Discharge Permit for Trout Run Wastewater Treatment Plant State Discharge Permit 08-DP-1 046.  



 Amendment 3 -20 

o Chemical Addition 
o UV Disinfection 
o Aerobic Digesters 
o Solids Handling 
o 4,700 gpm effluent pump station 
o 3,800 LF of new outfall 

 Conveyance System 
o 2,000 gpm Pump Station located at Trout Run WWTP 
o 11,500 LF of new sewer force main 
o 5,500 LF of new gravity sewer 

Loch Lynn Heights 

Installation of clean outs and monitoring points on lateral sewer lines is needed for locations that were not 
addressed during the rehabilitation project completed in 2012.  

Mountain Lake Park 

The Town needs to complete the next phase (Phase 4) of the upgrade and rehabilitation of the Mountain Lake 
Park collection system.  Phase 4, “Town of Mountain Lake Park Phase 4- Sewer and System (I & I) 
Improvements and Upgrades”, is to replace approximately 4,750 LF of 8-inch sewer pipe, 450 linear feet of 2-
inch pressure sewer, 35 manholes, and a sewage lift station38.  Design is complete, but the phase is awaiting 
funding.  The Town applied to MDE for funding in 2013 but the project was not funded. 

4.1.5.2 Town of Oakland  
Existing system 

The Town of Oakland owns and operates the Oakland Wastewater Treatment Plant located at 27 Oakland-
Rosedale Road on the Little Youghiogheny River, in Oakland.  The wastewater plant was built in the late 
1980s.  As noted above under Trout Run, the Little Youghiogheny River has limited assimilative capacity.  
Effluent from the Oakland Wastewater Treatment Plant (WWTP) is conveyed via a discharge line running 
approximately 1.0 mile north of the WWTP, and is discharged to the Youghiogheny River at the confluence 
with the Little Youghiogheny River.  The Youghiogheny River, like the Little Youghiogheny is designated as a 
Use III-P waters and is subject to temperature and dissolved oxygen water quality criteria. 

The Oakland WWTP has current discharge permit effluent limitations based on an average daily flow of up to 
900,000 gpd.  The average daily flow at the plant in 2012 was approximately 400,000 gpd.   Wastewater 
treatment includes combination grit chamber/solids removal followed by a series of four aerated lagoons:  
Lagoon 1 has submersible course aeration; Lagoons 2 and 3 have biolac fine-bubble aeration; and Lagoon 4 has 
an up-draft nitrification chamber for TKN & ammonia removal.  The effluent discharge is treated by UV 
disinfection.   

Improvements have been made to the treatment plant since it was built, as much of the equipment reached 
and/or exceeded its useful life.  One-half of the UV equipment and panels have been replaced or upgraded, 
some of the blowers and pumps have been replaced, much of the aeration system/equipment has been replaced, 
and improvements have also been made to the pump stations.  After 20 years of treatment plant operations, it 
was necessary to remove sludge from the lagoon system.  Over 200 tons of sludge have been removed.  It is 
anticipated that this will be necessary in another 10 to 20 years in order to keep the plant operating at optimal 
conditions. 

 
38 The project is called Phase 4 but it will technically be the 5th phase of rehabilitation.  There was a phase 3 and phase 3A so it will 
technically be the 5th phase of rehabilitation projects.  



 Amendment 3 -21 

In the late 1980s, at the same time the WWTP was built, the Town did extensive work to its collector system.  
The system includes a siphoning chamber located behind the South Eighth Street/Agway area.  As a result, the 
entire system relied on gravity flow to one of two pump stations; to the Main Pump Station along Route 39 or to 
the Bradley Run Pump Station near Liberty Street.   

Since the 1980s improvements and extensions have been added to the collector system.  Three additional pump 
stations have been added, including one on North Fourth Street, one along Memorial Drive and one to serve the 
Lowes/North Oakland area.   Additional sewer lines were added, including one mile of pressure system for the 
Lowes/North Oakland area.   The Oakland Collector system now includes approximately 26 miles of 
wastewater collector lines. 

Service Areas 

Figure 4-11 shows the existing and proposed Town of Oakland sewerage service areas.  No service area 
expansions are planned for the upcoming three year period (S-2).  Within 10 years (S3) the Town anticipates 
providing service to the following areas: 

 An area between Dennett Road and East High Street,   

 A small area near Southern Garrett High school, 

 Some unserved properties on the south and east sides of Town, near the intersection of Weber Road and 
Oakland Drive, near Hamill Street, and properties near Dennett Road.   

 Area south west of the town boundary in the MD 39/Rosedale area. Residents have asked for Town 
services, and the Town will seek funding to provide service to these areas and to the Shaffer Hill area.  
Service to portions of this area would require an amendment to the County Comprehensive Plan as the 
area west of MD 39 is currently designated as a planned growth area. 

Several areas are shown as future planned service areas (beyond 10 years) including: 

 Approximately 700-acre area west of US 219 between the town boundary by N. 2nd Street, Oakland 
Sang Run Road, and the Lowes Store, including North Bradley Lane. 

 Two areas east of US 219 corridor on the north side of Town. 

 Infill areas in the central part of and northeast sides of Town, including Windy Lane. 

 Area south and east of South Third Street, to include the current Sears property and Pleasant Hills 
Estates area, connecting to U.S. 219 South.  Service to this area would require an amendment to the 
County Comprehensive Plan as it is currently designated as Rural. 

Except as noted, these areas are consistent with the future growth areas indicated in the Garrett County 
Comprehensive Plan. Oakland has the treatment plant capacity to add these areas to its wastewater system, but 
lacks the funding to cover the cost of installing new mains.   

Problem Areas and Future Needs 

As the WWTP components continue to reach normal use expectancy, the Town replaces them in order to 
remain in compliance of discharge limitations.  The Town anticipates needing future replacements due to 
normal wear and tear and the need for upgrades.  

Like many collector systems, Oakland has some problems with infiltration and is interested in doing a study to 
identify major problem areas for upgrade and replacement of failing lines.  In addition, there are concerns with 
the Main Pump Station as well as the Bradley Run Pump Stations, with regard to a need for re-designing these 
pump stations to include a bar screen for safer and more efficient operations.  Operators of the system have also 
identified a possible need for an algae control system to improve treatment plant operations.   



 Amendment 3 -22 

Oakland has also identified a need for system wide- digital mapping of its wastewater collector system. 

Other systems 
White Oak Mobile Home Park on Upper White Oak Road has approximately 20 homes. The septic systems are 